

CONFIDENT BLISS , THRISSUR**CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE LIMIT (N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm ²)	
				7 Days	28 Days	7 Days	28 Days
1	11/10/25	COLUMN:-25,69,70,89,84	M30	20	30	22.60	30.14
2	21/10/25	F F SLAB TOWER 2	M25	16.66	25	22.00	32.4
3	23/10/25	F F SLAB TOWER 2(BACK SIDE)	M25	16.66	25	21.66	31.14
4	24/10/25	COLUMN:-70,30,34,38 PILE CAP:-PC7,PC3(T1)	M30	20	30	21.33	31.33
5	31/10/25	COLUMN:-136,119,111 PILE CAP:-PC7,PC3	M30	20	30	21.26	31.55